lntertek Report No.: 210102314SHA-001

Total Quality. Assured.
TEST REPORT

Spectrum Analyzer 1 Spectrum Analyzer 2 pectrum Analyzer 3 + Q
Swept SA Swept SA & Swept SA

KEYSIGHT |nput RF Input Z- 50 O #Aften: 20 dB PNO: Fast Avg Type: Power (RMS) 4 Select Marker
o Coupling: DC Corrections: Off Preamp: Off Gate: LO Trig: External 1
Align. Auto/No RF  FreqRef. Int(S) W Path: Standard IF Gain: Low Marker 1
NFE: Adaptive Sig Track: Off |

- Marker Frequency Settin
gs
SR Ref Lvl Offset 40.33 dB Mkr1 12.312 5 GHz}§ 1> 312500000 GHz
Scale/Div 10 dB Ref Level 40.00 dBm -37.18 dBm
( Peak Search b
Trace 1 Pass _
Pk Search
Next Peak Config
Next Pk Right Properties
Next Pk Left Marker
Function
| Pk-Pk Search e
Marker Delta
Mkr—CF

Marker

#Video BW 3.0 MHz* Stop 18.000 GHz
#Sweep ~16.0 s (16001 pts)
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Spectrum Analyzer 2 Spectrum Analyzer 3 1A S Spectrum Analyzer 5 + b Q Marker

Swept SA Swept SA Swept SA . = Swept SA

KEYSIGHT I[lput VRF Input Z:, 500 #Atten: 30 dB PNO: Fast A\fg Type: Power (RMS) Select Marker
Coupling: DC Corrections: Off Preamp: Off Gate: LO Trig: External 1
Align: Auto/No RF  Freq Ref: Int (S) W Path: Standard IF Gain: Low Marker 1
NFE: Adaptive Sig Track: Off

- Marker Frequency Settin
gs
SR Ref Lvl Offset 26.86 dB Mkr1 25.580 5 GHz|§25 580500000 GHz
Scale/Div 10 dB Ref Level 40.00 dBm -36.58 dBm
( Peak Search b
Trace 1 Pass _
Pk Search
Next Peak Config
Next Pk Right Properties
Next Pk Left Marker
Function
- Pk-Pk Search e
Marker Delta
Mkr—CF

#Video BW 3.0 MHz* Stop 26.000 GHz
#Sweep 16.0 s (16001 pts)

Jan 12, 202 ol 00 (>
=ﬁ(“-?§:25:57AM '::L‘L—IDD)’\
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Spectrum Analyzer 2
Swept SA

KEYSIGHT |Input RF Input Z: 50 O
. |COUPling. DG Corrections: Off

Align: Auto/No RF  [Freq Ref: Int (S)
NFE: Adaptive
1 Spectrum

Scale/Div 10 dB

Trace 1 Pass

Jan 12, 202
8:57:33 AM

=

KEYSIGHT |Input RF Input Z: 50 O
Coupling: DC Corrections: Off
o/No RF  [Freq Ref: Int (S)
NFE: Adaptive

1 Spectrum
Scale/Div 10 dB

Trace 1 Pass

| Start 9 kHz
#Res BW 1.0 MHz

acm?

Jan 12, 2021
1:16:51 PM

TTRFFCC Part 27_V1 © 2018 Intertek

Spectrum Analyzer 3
Swept SA

Spectrum Analyzer 2
SA

Spectrum Analyzer 4
Swept SA
#Atten: 20 dB PNO: Fast
Preamp: Off Gate: LO
uW Path: Standard IF Gain: Low
Sig Track: Off

Ref Lvl Offset 34.26 dB
Ref Level 40.00 dBm

#Video BW 3.0 MHz*

Report No.: 210102314SHA-001

Marker

Avg Type: Power (RMS)

y Select Marker
Trig: External 1

Marker 1
Marker Frequency

Mkr1 38.212 0 GHz Settings

-33.96 dBm

Peak Search b

Pk Search
Next Peak Config

Next Pk Right Properties

Marker
Function

Next Pk Left

Minimum Peak Markers

Pk-Pk Search e
Marker Delta
Mkr—CF

Mkr—Ref Lvl

=]
o
]
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T
N

Stop 40.000 GHz
#Sweep ~28.0 s (28001 pts)

el (00| =~
12 W 00 2%

Channel Position T

Spectrum Analyze
SA

#Atten: 30 dB PNO: Fast

Preamp: Off Gate: LO

PW Path: Standard IF Gain: Low
Sig Track: Off

Ref Lvl Offset 32.20 dB
Ref Level 40.00 dBm

#Video BW 3.0 MHZ*

Spectrum Analyzer 4
ept

Marker

+ )5

Avg Type: Power (RMS) 4

d Select Marker
Trig: External 1

Marker 1

Marker Frequency Settings
2.628001116 GHz
Peak Search 5
Next Peak
Next Pk Right
Next Pk Left
Pk-Pk Search
. |
Marker Delta
Mkr—CF
Mkr—Ref Lvl

Continuous Peak
Stop 3.000 GHz| | Search
#Sweep ~6.01 s (6001 pts) On

Off
aa ool =~
el S

Mkr1 2.628 0 GHz
-37.68 dBm

Pk Search
Config

Properties

Marker
Function

Marker—

Counter
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Spectrum Analyzer 3 Spectrum Analyzer 4
Swept SA Swept SA + Q Marker

KEYSIGHT |nput RF Input Z- 50 O #Atten: 30 dB PNO: Fast Avg Type: Power (RMS) 4

nput | . 4 Select Marker
Coupling: DC Corrections: Off Preamp: Off Gate: LO Trig: External 1

Align: Auto/No RF FreqRef: Int (S)  uW Path: Standard |IF Gain: Low Marker 1
NFE: Adaptive Sig Track: Off |

- Marker Frequency Settin
gs

SR Ref Lv Offset 35.62 dB Mkr1 9.465 0 GHz{o 465000000 GHz
Scale/Div 10 dB Ref Level 50.00 dBm -31.78 dBm

( | Peak Search b

Trace ‘l‘ Pass _
Pk Search
‘ | Next Peak Config

‘ Next Pk Right Properties
Next Pk Left Marker
Function
Pk-Pk Search
‘ Marker Delta
Mkr—CF

#Video BW 3.0 MHz* Stop 10.000 GHz
#Sweep ~14.0 s (14001 pts)

Jan 12, 2021 ol 00 (>
? 1:17:45 PM |5 l:: L‘d LIOD) [ %

Spectrum Analyzer 1 Spectrum Analyzer 2 [ nalyzel Spectrum Analyzer 4 + } Q Marker

Swept SA Swept SA W . & Swept SA

KEYSIGHT I[lput VRF Input Z:, 500 #Aften: 20 dB PNO: Fast A\fg Type: Power (RMS) Select Marker
Coupling: DC Corrections: Off Preamp: Off Gate: LO Trig: External 1
Align: Auto/No RF  Freq Ref: Int (S) W Path: Standard IF Gain: Low Marker 1
NFE: Adaptive Sig Track: Off |

- Marker Frequency Settin
gs
SR Ref Lvl Offset 40.33 dB Mkr1 12.019 0 GHz}¥ 1> 015000000 GHz
Scale/Div 10 dB Ref Level 40.00 dBm -37.49 dBm
( Peak Search b
Trace 1 Pass _
Pk Search
Next Peak Config
Next Pk Right Properties
Next Pk Left Marker
Function
- Pk-Pk Search e
Marker Delta
Mkr—CF

#Video BW 3.0 MHz* Stop 18.000 GHz
#Sweep ~16.0 s (16001 pts)
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Spectrum Analyzer 2
Swept SA

KEYSIGHT |nput RF Input Z: 50 O
o Coupling: DC Corrections: Off
Align: Auto/No RF  [Freq Ref: Int (S)
NFE: Adaptive

Spectrum Analyzer 3
Swept SA

#Atten: 30 dB PNO: Fast

Preamp: Off Gate: LO

uW Path: Standard IF Gain: Low
Sig Track: Off

1 Spectrum
Scale/Div 10 dB

Ref Lvl Offset 26.86 dB
Ref Level 40.00 dBm

Trace 1 Pass

#Video BW 3.0 MHz*
o Jan 12, 202
L E’ (ﬂ - ? 8:59:54 AM

Spectrum Analyzer 2
Swept SA

Spectrum Analyzer 3
Swept SA
KEYSIGHT |nput RF Input Z: 50 O
Coupling: DC Corrections: On
Align: Auto/No RF  [Freq Ref: Int (S)
NFE: Adaptive

Spectrum Analyzer 3
Swept SA

#Atten: 10 dB #PNO: Fast

Preamp: Off Gate: LO

uW Path: Standard IF Gain: Low
Sig Track: Off

1 Spectrum

Scale/Div 10 dB Ref Level 40.00 dBm

| Start 3.981000 GHz
|#Res BW 1.0 MHz

Jan 13, 2021
= E’ (ﬂ - ? ‘?:18:52PM

#Video BW 3.0 MHz*
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Report No.: 210102314SHA-001

+ )

Avg Type: Power (RMS} 4 Select Marker
Trig: Ext |1
i e Marker 1

Marker

Mkri 24.410 5 GHz Settings

-36.78 dBm

Peak Search b

Pk Search

Next Peak Config

Next Pk Right Properties

Marker

Next Pk Left
Function

Minimum Peak Markers

Pk-Pk Search e
Marker Delta
Mkr—CF

Mkr—Ref Lvl
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Stop 26.000 GHz
#Sweep 16.0 s (16001 pts)

el (00| =~
12 W 00 2%

Avg Type: Power (RMS)

Trig: External 1 wwwwww!| Marker 1

AAAAAA
Marker Frequency Setti
Mkr1 3.981 000 GHz|} 5 981000000 GHz Sngs
-23.44 dBm
Peak Search :
Pk Search
Next Peak Config
Next Pk Right Properties
Next Pk Left Marker
Function
- Pk-Pk Search o
Marker Delta
Mkr—CF

Stop 3.986000 GHz|
#Sweep 10.0 s (1001 pts)

el (00| =~
12 W 00 2%
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TEST REPORT
Antenna Port Channel Modulation Channel RBW Limit
Position Bandwidth (kHz) (dBm)
(MHz)
E B 16QAM 20 1000 -22.03
E M 16QAM 20 1000 -22.03
E T 16QAM 20 1000 -22.03

Coupling: DC

1 Spectrum
Scale/Div 10 dB

Trace 1 Pass

Start 9 kHz
#Res BW 1.0 MHz

KEYSIGHT |Input RF

Coupling: DC

1 Spectrum
Scale/Div 10 dB

Trace 1| Pgss

a

Spectrum Analyzer 2
Swept SA

Input Z- 50 O

Corrections: Off
Align: Auto/No RF  |Freq Ref: Int (S)

NFE: Adaptive

f’ Jan 12, 2021
e | 1:2243PM

Input Z- 50 O

Corrections: Off
o/No RF  |Freq Ref: Int (S)

NFE: Adaptive

9 Jan 12, 2021
L

1:24:18 PM

TTRFFCC Part 27_V1 © 2018 Intertek

Channel Position B

#Aften: 30 dB
Preamp: Off

Ref Lvl Offset 32.20 dB
Ref Level 40.00 dBm

#Video BW 3.0 MHZ*

pectrum Analyzer 3
SA

#Aften: 30 dB
Preamp: Off

Ref Lvl Offset 35.62 dB
Ref Level 50.00 dBm

#Video BW 3.0 MHZ*

Spectrum Analyzer 3 Spectrum Analyzer 4

Swept SA Swept SA

PNO: Fast

Gate: LO

PW Path: Standard IF Gain: Low
Sig Track: Off

Spectrum Analyzer 4
ept

PNO: Fast
Gate: LO

PW Path: Standard IF Gain: Low
Sig Track: Off

Avg Type: Power (RMS)
Trig: External 1

Mkr1 2.984 5 GHz
-37.96 dBm

Stop 3.000 GHz
#Sweep ~6.01 s (6001 pts)

el 00 (=
Sl Sijisimfiee
+ b

Avg Type: Power (RMS) 4
Trig: External 1

Mkr1 9.451 0 GHz
-32.26 dBm

Stop 10.000 GHz

+ )5

Pk-Pk Search
. |

Marker

Select Marker
Marker 1

2984500047 GHz
=3

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

Marker Delta
Mkr—CF
Mkr—Ref Lvl

Continuous Peak
Search

On

off

&

Select Marker
Marker 1

Settings
9. 000000 GHz
==

Marker

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

#Sweep ~14.0 s (14001 pts)
OO = >
ot %] O] (£ 2
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Swept SA Swept SA vex Swept SA harey
KEYS|GHT Input RF Input Z- 50 O #Atten: 20 dB PNO: Fast Avg Type: Power (RMS) 4 Select Marker
Coupling: DC Corrections: Off Preamp: Off Gate: LO Trig: External 1
Align: Auto/No RE Freq Ref: Int (S) W Path: Standard IF Gain® Low Marker 1
NFE: Adaptive Sig Track: Off N

Spectrum Analyzer 1 Spectrum Analyzer 2 pectrum Analyzer 3 Spectrum Analyzer 4 + } ﬁ

— Marker Frequency
1 Spectrum Ref Lvl Offset 40.33 dB Mkr1 12.018 5 GH2J} 15 018500000 GHz
Scale/Div 10 dB Ref Level 40.00 dBm -37.24 dBm

Settings

Peak Search 5

Pk Search
Next Peak Config

Trace 1 Pass

Next Pk Right Properties

Next Pk Left Marker
Function

Minimum Peak Marker—s

Pk-Pk S h
ek Counter
Marker Delta
Mkr—CF

Mkr—Ref Lvl

#Video BW 3.0 MHZ* Stop 18.000 GHz
#Sweep ~16.0 s (16001 pts)

] Jan 12, 2021 R Od (=
"\ ("i - ? 1a:25:12PM in L‘ﬂ OI00) [ w

Spectrum Analyzer 2 Spectrum Analyzer 3 S 1A o ¢ b
Swept SA Swept SA W ' = Swept SA + | Q (kR
KEYSIGHT |nput RF Input Z- 50 O #Atten: 30 dB PNO: Fast Avg Type: Power (RMS) 4 Select Marker
o Coupling: DC Corrections: Off Preamp: Off Gate: LO Trig: External 1
Align: Auto/No RF  Freq Ref: Int (S) W Path: Standard IF Gain: Low Marker 1
NFE: Adaptive Sig Track: Off |

(1)
=
-
g
[=
@
=
o
-

A M n
Settings

SR Ref Lvl Offset 26.86 dB Mkr1 24.373 5 GHz|§24 573500000 GHz

Scale/Div 10 dB Ref Level 40.00 dBm -38.57 dBm

Peak Search b
Trace 1 Pass

Pk Search
Next Peak Config

Next Pk Right Properties
Next Pk Left Marker
Function
Minimum Peak Marker s
Pk-Pk Search
e Counter
Marker Delta

Mkr—CF

Mkr—Ref Lvl

#Video BW 3.0 MHz* Stop 26.000 GHz
#Sweep 16.0 s (16001 pts)
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Spectrum Analyzer 2
Swept SA
KEYSIGHT |nput RF Input Z: 50 O
o Coupling: DC Corrections: Off
Align: Auto/No RF  [Freq Ref: Int (S)
NFE: Adaptive

Spectrum Analyzer 3 Spectrum Analyzer 4
Swept SA Swept SA

#Atten: 20 dB PNO: Fast

Preamp: Off Gate: LO

uW Path: Standard IF Gain: Low
Sig Track: Off

1 Spectrum
Scale/Div 10 dB

Ref Lvl Offset 34.26 dB
Ref Level 40.00 dBm

Trace 1 Pass

#Video BW 3.0 MHz*

Jan 11, 2021
= " (o - ? 3?:24:3’6PM )

Report No.: 210102314SHA-001

Avg Type: Power (RMS)
Trig: External 1

Mkr1 39.011 5 GHz
-35.28 dBm

Stop 40.000 GHz
#Sweep ~28.0 s (28001 pts)

el (00| =~
12 W 00 2%

Channel Position M

4 \nalyz Spectrum Analyzer 2 Spectrum Analyze|

SA

#Atten: 30 dB PNO: Fast

Preamp: Off Gate: LO

PW Path: Standard IF Gain: Low
Sig Track: Off

Input Z- 50 O
Corrections: Off
o/No RF  |Freq Ref: Int (S)
NFE: Adaptive

KEYSIGHT |Input RF
Coupling: DC
Align:

1 Spectrum
Scale/Div 10 dB

Trace 1 Pass

Ref Lvl Offset 32.20 dB
Ref Level 40.00 dBm

| Start 9 kHz
#Res BW 1.0 MHz

acm?

#Video BW 3.0 MHZ*

Jan 12, 2021
1:28:12 PM
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Spectrum Analyzer 4

ept SA + }

Avg Type: Power (RMS) 4
Trig: External 1

Mkr1 2.615 5 GHz
-37.55 dBm

Stop 3.000 GHz
#Sweep ~6.01 s (6001 pts)

aa ool =~
el S
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Marker

Select Marker
Marker 1

Marker Frequency
39.011500000 GHz

Settings

Peak Search b

Pk Search

Next Peak Config

Next Pk Right Properties

Marker

Next Pk Left
Function

Minimum Peak Markers

Pk-Pk Search e
Marker Delta
Mkr—CF

Mkr—Ref Lvl

&

Select Marker
Marker 1

Settings
2.615501154 GHz
==

Pk-Pk Search

Marker

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

Marker Delta
Mkr—CF
Mkr—Ref Lvl

Continuous Peak
Search

On

off
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Spectrum Analyzer 3 Spectrum Analyzer 4
Swept SA Swept SA + Q Marker

KEYSIGHT |nput RF Input Z- 50 O #Atten: 30 dB PNO: Fast Avg Type: Power (RMS) 4 Select Marker
o Coupling: DC Corrections: Off Preamp: Off Gate: LO Trig: External 1
Align. Auto/No RF  FreqRef. Int(S) W Path: Standard IF Gain: Low Marker 1
NFE: Adaptive Sig Track: Off |
. r Frequency
SR Ref Lv Offset 35.62 dB Mkr1 9.437 5 GHz{o 457500000 GHz
Scale/Div 10 dB Ref Level 50.00 dBm -31.96 dBm

| Peak Search b
Trace ‘l‘ F’a*ss

Settings

=
©

Pk Search
Next Peak Config

Next Pk Right Properties
Next Pk Left Marker

Function

Pk-Pk Search e

| . . Minimum Peak Markers

‘ Marker Delta

Mkr—CF

Mkr—Ref Lvl

#Video BW 3.0 MHz* Stop 10.000 GHz
#Sweep ~14.0 s (14001 pts)

Jan 12, 2021 ol 00 (>
? 1:28:59 PM | l:: L‘d LIOD) [ %

Spectrum Analyzer 1 Spectrum Analyzer 2 [ nalyzel Spectrum Analyzer 4 + } Q Marker

Swept SA Swept SA W . & Swept SA

KEYSIGHT I[lput VRF Input Z:, 500 #Aften: 20 dB PNO: Fast A\fg Type: Power (RMS) Select Marker
Coupling: DC Corrections: Off Preamp: Off Gate: LO Trig: External 1
Align: Auto/No RF  Freq Ref: Int (S) W Path: Standard IF Gain: Low Marker 1
NFE: Adaptive Sig Track: Off |

- Marker Frequency Settin
gs
SR Ref Lvl Offset 40.33 dB Mkr1 12.858 5 GHz|§ 1> sss500000 GHz
Scale/Div 10 dB Ref Level 40.00 dBm -37.46 dBm
( Peak Search b
Trace 1 Pass _
Pk Search
Next Peak Config
Next Pk Right Properties
Next Pk Left Marker
Function
- Pk-Pk Search e
Marker Delta
Mkr—CF

#Video BW 3.0 MHz* Stop 18.000 GHz
#Sweep ~16.0 s (16001 pts)
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Spectrum Analyzer 2
Swept SA

KEYSIGHT |nput RF Input Z: 50 O
o Coupling: DC Corrections: Off
Align: Auto/No RF  [Freq Ref: Int (S)
NFE: Adaptive

1 Spectrum
Scale/Div 10 dB

Trace 1 Pass

Spectrum Analyzer 3
Swept SA

#Atten: 30 dB PNO: Fast
Preamp: Off Gate: LO
uW Path: Standard IF Gain: Low

Sig Track: Off

Ref Lvl Offset 26.86 dB
Ref Level 40.00 dBm

#Video BW 3.0 MHz*

Jan 11, 2021
= E’ - - ? ;ga:z'spm :

Spectrum Analyzer 2
Swept SA

KEYSIGHT |nput RF Input Z: 50 O
Coupling: DC Corrections: Off
Align: Auto/No RF  [Freq Ref: Int (S)
NFE: Adaptive

Swept SA

1 Spectrum
Scale/Div 10 dB

Trace 1 Pass

Jan 11, 2021
= " (G - ? A?:EO:TZPM
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Spectrum Analyzer 3

Spectrum Analyzer 4
Swept SA
#Atten: 20 dB PNO: Fast
Preamp: Off Gate: LO
uW Path: Standard IF Gain: Low
Sig Track: Off

Ref Lvl Offset 34.26 dB
Ref Level 40.00 dBm

#Video BW 3.0 MHz*

Report No.: 210102314SHA-001

+ )

Avg Type: Power (RMS) 4
Trig: External 1

Marker

Select Marker
Marker 1

Settings
24.436000000 GHz
|
==y

Mkr1 24.436 0 GHz
-37.77 dBm

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

Stop 26.000 GHz
#Sweep 16.0 s (16001 pts)

el (00| =~
12 W 00 2%

Marker

Avg Type: Power (RMS)

y Select Marker
Trig: External 1

Marker 1

Settings
38.227500000 GHz
|
|

Mkr1 38.227 5 GHz
-36.24 dBm

Pk Search
Config

Properties

Marker
Function

Marker—

Counter

Stop 40.000 GHz
#Sweep ~28.0 s (28001 pts)

el (00| =~
12 W 00 2%

Page 150 of 184



		2021-01-27T11:19:10+0800
	Intertek - Shang Hai




